FCC TEST REPORT

Report No. :F471907

Level {dBuvim)
97

Date: 2004-U7-2¢ Iime: U3:46:30

FCC/CLASS-B

FCC CLASS-B (AVG)

49W

3400.

0 3000

Trace: (Discrete)
Site ; O3CHO&
Condition : FCC CLASS-B 3m HF-HORN AH-118 VERTICAL
EUT » BO2.11abiz Aecess Point
FPover : AC 120w fa0H=
Model : WASPS100
Memo ;802112 TX 5785MH=z

: O Divectional dntenna Gain:2dBi

Level (dBu\/m)
20

Jaoo.

4200.

Frequency (MHz)

4600,

Date: 2004-07-26 Tirmne: 11:04:13

80

FCC CLASS-B

! BWJ
bt b b AL gt

Mm

5000

0 So00 5400. 5800, 6200. 6600. 7000
Trace: (Discrete} Frequency (MHz)
Site . 03CHOG
Condition : FCC CLASS-E Sm HF-HORN AH-118 VERTICAL
EUT ;802 11abiz Access Point
Povrer ; AC 120+ 60Hz
Model  : WASPSIO0
Memo 802112 TX 5785MHz
: Omni Divectional Antenna Gain2dBi
{ver LimitAntenna Preamp Cable Ant Tahle
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B 4B co deg
1 5124.00 59,84 -14.16 T74.00 33.69 45.89  4.99 Peak == -
21 5124.00 48.32 -5.68 54.00 33.69 45.89  4.99 Average e e
3 5396.00 59.68 -14.32 74.00 34.06 46.26 5.17 Peak -— —
[ 41 5396.00 48,84 -5, 16 54,00 34,06 46,26  5.17 Average sEs R
5 X h7e8. 00 104. 74 33.73 46.63 5. 4% Average i ——=
6 X 5788.00 114.17 33.79 46.69 5,45 Peak === s

Remark:

The “X” represent a fundamental frequency.
Frequency from 7GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11a TX 5825MHz

* Test Distance : 3 m
* Temperature : 25.3 °C
* Relative Humidity :53.5 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at minimum margin was marked by the frame in the following table.

o7 Level {dBu\im) Date: 2004-07-27 Time: 04:53:27

FCC/CLASS-B

FCC CLASS-B (AVG)

e o o e N B B Bt Ee

49

o

1000 1400. 1800. 2200. 2600. 3000
Trace: {Discretej Frequency (MHz)
Site : 03CHOA
Condition : FCC CLASS-B Sm HF-HORN 4H-118 HORIZONTAL
EUT : B02.11ahbfz Access Point
Powrer : AC 120+ f 60H=
Model : WASPS100
Memo : B02.11a TX 5825MH=
+ Omnd Divectional Antenna Gain2dEid
97 Level (dBulfim) Date: 2004-07-27 Time: 04:55:38

FCC CLASS-B

FCC CLASS-B (AVG)

MMHMMMNMWWWM

49

I}

3000 3400. 3800, 4200. 4600, 5000
Trace: (Discrete) Frequency (MHz)

Site ; 03CHOS

Condition : FCC CLAIS-E 3m HF-HORN 4H-115 HORIZONTAL

EUT : B02.11abfz Aecess Point

Power o AC 120+ /60H=

Model : WASPS100

Mema ; 802.11a TE 5825MH=

: Ommi Directional &nterma Gain:2dB1

SPORTON International Inc. FCC ID : HOPWSAP5100
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120 Level (dBu\m) ) Date: 2004-07-26 Time: 10:51:28

80
FCC/CLASS B

FCC CLASS-B (AVG)

40 5000 5400, 5800. 6200. 6600, 7000
Trace: (Discrete) Frequency (MHz)
Site . O3CHOG
Condition : FOC CLASS-E Zm HF-HORN 4H-118 HORIZONTAL
EUT : 802.11abiz Aeccess Point
Poowrer o AC 120+ f 60H=
Model  : WaSPSIO0
Memo  : 80211aTX 5825MHz
: Omni Divectional Antenna Gain2dBi
(Over LimitAntenna Preamp Cable Ant Tahle
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m 4B dBuV¥/m  dB-/m 4B 4B cm deg
1 5118.00 46.83 -7.17 54.00 33.66 45.86  4.98 Average === -—
2 5118.00 59,16 -14.84 74,00 33.66 45.86 4,98 Peak i -
3 5372.00 59,70 -14.30 74.00 34.01 46.21 5.15 Peak - -
4 537200 46.6% -7.31 54.00 34.01 46.21 3,10 Average i i
3 A 5822.00 103. 60 3374 46,73 5,48 Peak Simin -
6 X 5822, 00 93,50 33,74 46.73  5.48 Average EE -—
Remark:
The “X” represent a fundamental frequency.
o7 Level (dBuvim) Date: 2004-07-27 Time: 04:49:26

FCC CLASS-B

FCC CLASS-B (AVG)

49

M

0 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Fraguancy Wik:)

Site : O3CHO&

Condition : FCC CLASE-EB 3m HF-HOFRN 4H-118 VERTICAL

EOT : B02.11ah/z Aocess Point

Powvrer o AC 120w fe0Hz

Tlodel : WASPS100

Memo : 802.11a TX 5825MHz=

: Omuu Directional Antenma Gain:2dB1
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FCC TEST REPORT Report No. :F471907

o7 Lewvel (dBuvim) Date: 2004-07-27 Time: 04:50:39

FCC CLASS-B

FCC CLASS-B (AVG)

49W

0 3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) Fraguency (iHzy
Site : O3CHO&
Condition : FCC CLASS-B Sm HF-HORN AH-112 VERTICAL
EUT » BO2.11abiz Aecess Point
Powrer D AC 1200 fEOH=
Model : WASPS100
Mermo : B02.11a T 5825MH=
+ Omni Divectional Antenna Gain:2dBi
1 LEVe (@BUVIm) Date: 2004-07-26 Time: 10:49:08
L3}
80
FCC CLASS-B
; SN‘NW’J/
A s o W e el
] FCC CLASS-B (AVG)
40 5000 5400. H800. 6200. G600. F000
Trace: (Discrete} Frequency (MHz)
Site : D3CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 VERTICAL
EUT ; 802.11abiz Access Point
Power : AC 120v ! 60Hz
Model  : WASPS100
Memo  : 802.1laTX 5825MHz
. Omni Divectional dntenna Gain2dBi
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m dB dBu¥/m dBs/m dB 4B Cl deg
1! 046,00 48,21 -5.79 54,00 33.57 45.77 4,93 Average -—= -—=
2 5046.00 59,81 -14.19 74.00 33.57 45.77  4.93 Peak ==e ==
3 9420, 00 60,58 -13, 42 74,00 34,08 46,28 5,19 Peak SEE EEE
[41 5420.00 48.83 -5.17 54.00 34.08 46.28 5.19 Average zE= e
3 A 5819.60 113,30 3374 46,73 5,48 Peak T mmm
B X 5819.60 102,73 33.74 46.73 548 Average e -—
Remark:

The “X” represent a fundamental frequency.
Frequency from 7GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

7.4.7 Ante

nna?7

Test Mode: 802.11a TX 5745MHz

Site

Condition
EUT
Povrer
Model
Iema

Test Distance : 3 m

Temperature : 25.3 °C

Relative Humidity :53.5 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

B The test that passed at minimum margin was marked by the frame in the following table.

Site
Condition
EUT
Povrex
Model
Mema

100 Level (dBuym) DAte: ZUN4-U7-26  HIme: Uo:uo:ss
FCC CLASS B
FCC CLASS-B (AVG)
Al

M

0

1000 1400. 1800. 2200, 2600, 3000

Trace: {Discrete) Frequency (MHz)

: D3CHDS

: FCC CLASS-B Sm HF-HOFN AH-112 HORIZONTAL
: 802.11abjz deocess Point

: &C 120V fe0Hz

: WASPA100

: 802.11a TX 5745MH=

: High Gain Omni Directional

Lewvel (dBuvim) Date: 2004-07-26 Time: 05:06:42

100

FCC/CLASS-B

FCC CLASS-B (AVG)

L B Y e e MR SR e i

3000 3400. Jaoo. 4200. 4600, 5000

Trace: (Discrete) SEagueancy; Ay

: O3CHO&

: POC CLASS-B 3m HF-HOFEN AH-112 HORIZONTAL
; B02.11absz Lecess Point

o AC 120V E0H=

; WASPS100

» 802112 TH 5M5MH=z

¢ High Gain v Divectional
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FCC TEST REPORT Report No. :F471907

Level (dBuVm) Date: 2004-07-26 Time: 02:32:02

127

84
FCC CLASS B

FCC CLASS-B (AVG)

40 5000 5400. 5800. 6200, 6600, J000
Trace: {Discrete) Frequency (MHz)
Site : D3CHDG
Condition : FCC CLASS-E Zm HF-HORN AH-118 HORIZONTAL
EUT : BO0Z.11abdz Access Point
Powsr @ AC 120¥/&0Hz
Medel  : WASPSL00
Meme  : 802.11a TX 5745MHz
: High Gain Omni Directional
(ver LimitAntenna Preamp Cable fAnt Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
HHz dBu¥/m 4B 4Bu¥/m  dB/m 4B 4B w11 deg
1 @ 5012.00 66.53 -7.47 74.00 33.52 45.72  4.9] Peak - -—=
2@ 5012.00 44.49 -9.51 54.00 33.52 45.72 4,91 Average i s
3@ 5358, 00 44.42 -5.53 54.00 33.99 46.19 5. 14 Average e L
4@ 358,00 66,82 -7.18 74.00 33.9% 46.19  5.14 Peak - -
58X 5740.00 103. 48 33.86 46.64 542 Peak - -—=
6@ X 5740, 00 93,78 33,86 46.64  5.42 Average -— -—-
Remark:
The “X” represent a fundamental frequency.
Level (dBuvim) Date: 2004-07-26 Time: 05:03:17

100

FCC CLASS-B

FCC CLASS-B (AVG)

SBM

1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fiaguency (iHzy

Site : O3CHO&

Condition @ FCC CLASS-E Sm HF-HORN AH-112 VERTICAL

EUT ; B02.11abiz Aecess Point

Power » AC 120V §a0H=

Model : WASPS100

Memao : B02.11a TX 5745MH=

: High Gain Onuu Directional

SPORTON International Inc. FCCID : HOPWSAP5100
TEL : 886-2-2696-2468 Page No. : 248 of 289

FAX : 886-2-2696-2255 Issued Date : Aug. 12, 2004
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Report No

. :F471907

100

50

Level (dBuVim) Date: 2004-07-26 Time: 05:04:21
FCCCLASS B
FCC CLASS B,{AV6)-

0 3000 3400. 3800. 4200. 4600. H000
Trace: {Discrete} Frequency (MHz)
Site : 03CHOS
Condition : FCC CLASS-E Sm HF-HORN 4H-11% VERTICAL
EUT : B02.11abfg Access Point
Power  : AC 120V /60Hz
Model  : WASPS100
Memo  : 802.11aTX 5745MHz
: High Gain Orni Directional
157 Level {dBuvim) Date: 2UU3-U/-26 1ime: UZ2u:1u
g
84
FCC/CLASS-B
1 3" # 7 ) W
A e A
FCC CLASS-B {AVG)
40 5000 5400, S800. 6200. G600. F000
. Frequency (MHz)
Trace: (Discrete)
Site . 03CHOG
Condition : FOC CLASS-B Sm HF-HOEN AH-118 VERTICAL
EOT : B02.11ahlz Aocess Point
Powsr @ AC 120V /60Hz
Model  : WASPSIO0
Memo  : 80211a T 5745MHz
: High Gain Oani Divectional
{ver LimitAntenna Preamp Cable Ant Tahble
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B 4B co deg
(1@ 5124. 00 67.50 -6.50 74.00 53.69 45.89 4.99 Peak -— — ]
2@ 5124.00 46.57 -7.43 54.00 33.69 45.89  4.99 Average sz EEE
3@ 538800 67.07 -6.93 74.00 33.99 46,19  5.14 Peak Fai e
4@ 2358.00 46.3% -T.61 54,00 33.99 46,19 5. 14 Average e -
5 @X 5742.00 116.67 33.86 46.64  5.42 Peak - -
6 @X 5742, 00 106. 43 33.86 46.64 5. 42 Average -— -—
Remark:

The “X” represent a fundamental frequency.
Frequency from 7GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11a TX 5785MHz
* Test Distance : 3 m
* Temperature : 25.3 °C
* Relative Humidity :53.5 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at minimum margin was marked by the frame in the following table.

Level (dBu\im) Date: 2004-07-26 Time: 05:08:41

100

FCCCLASS-B

FCC CLASS-B (AVG)

R T e — e S S S R

1]

1000 1400, 1800. 2200. 2600, 3000

Trace: {Discrete} Frequency (MHz)
Site : O3CHO&
Condition : FCC CLAZE-E 3m HF-HOREN 4H-118 HORIZONTAL
EUT o B02.11abg Aecess Pomt
Power : AC 120V 7 &0H=
Madel : WASPS100
Memo : B02.11a TE 5785MH=

: High Gain Onud Directional
100 Level (asuvim)p vane: Zuud-us-Zo  1Ime: usiuwh /S

FCCCLASS-B

FCC CLASS-B (AVG,

|
SUWMMMK\WW

o

3000 3400, 3800, 4200, 4600, 5000
Trace: {Discrete) Frequency (MHz)

Site : 03CHOS

Condition : FCOC CLASE-B 3m HF-HOREN AH-118 HORIZONTAL

EUT : BO2.11ahiz Secess Point

Powrer : AC 1207/ 60H=

Madel : WASPS100

Mems : B02.11a TX 5785MH=

: High Gain Cmni Directional

SPORTON International Inc. FCCID : HOPWSAP5100
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Level (dBuvm) ‘Date: 2004-07-26 Time: 02:43:40

127

84
FCC CLASS-B

] NMWW - WWW“M

FCC CLASS-B (AVG)

0 So00 5400. 5800, 6200. 6600. 7000
Trace: (Discrete} Frequency (MHz)
Site . 03CHOG
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT ; 802.11ahiz Access Point
Power  : AC 120V 60Hz
Model  : WASPSIO0
Memo ;802112 TX ST85MHz
 High Gain Omni Divectional
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos FPos
MHz dBu¥/m dB dBu¥/m dB/m 4B 4B [ deg
1 @ 5084.00 66.8% -7.1% 74.00 33.62 45.82 4,96 Peak - -
2o 5084.00 45.24 -3.76 54.00 33.62 45.82  4.96 Average sEs EEE
3@ 5350.00 67.1% -6.3% 74.00 33.99 46.19 5.14 Peak i et
i@ 5350.00 45,48 -8.3%2 54,00 33.99 46,19 5. 14 Average === .
58X 5788.00 102, 9% 3379 46.69% 5,45 Peak - -
6 @x 5788.00 42,45 33,79 46.69 5 45 Average -— -—
Remark:
The “X” represent a fundamental frequency.
400 LEVE! (@BUVIT) Date: ZUU4-U7-26 1IMe; U114
FCC CLASS.B
FCC CLASS-B {AVG)
& M
0 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Frequency (MHz)
Site . D3CHO&
Condition : FCC CLASS-B 3m HF-HORN AH-118 VERTICAL
EOT : B02.11ab/z Aocess Point
Power ¢ AC 120V/60Hz
Model  : WASPSIOO
Mems ¢ 802112 TX 5785MHz
: High Gain O Divectional
SPORTON International Inc. FCCID : HOPWSAP5100
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. :F471907

100 Lewvel (dBuvim) Date: 2004-U7-26 Lime: US:12:20

FCC CLASS-B

FCC CLASS-B (A6

SBWWWWWWMMWMM

0 3000 3400, 3800, 4200, 4600, 5000
Trace: {Discrete) Freguency (iHzy
Site . D3CHO&
Condition : FCC CLASS-B 3m HF-HORN AH-118 VERTICAL
EUT : BOZ2.11lahiz Aecess Point
Peorwar  AC 120V § 60Hz
Modsl ;. WASPS100
Mamo . 802.11a T¥ 5785MHz
. High Gain Onuni Directional
127 Level (dBuym) Date: 2UU3-U#-26 1ime: UZ5Y:12
]
84
FCC/CLASS-B
! 3, T AR W
R
FCC CLASS-B (AVG)
40 5000 5400. 5800. 6200. 6600. 7000
Trace: (Discrete} Frequency (MHz)
Site . D3CHOS
Condition : FCC CLA4SS-E 3m HF-HORN 4H-118 VERTICAL
EOT : B02.11ahlz Access Point
Power  : AC 120 /60Hz
Model  : WASPS100
Mems  : 802.11a TX 5785MHz
: High Gain Ormi Directional
Over LimitAntenna Preamp Cable fnt Table
Freq Level Limit Line Factor Factor  Loss Remark Pos FPos
MHz dBu¥/m dB dBu¥/m dB/m 4B 4B [ deg
1@ 5116.00 66.91 -7.09 74.00 33.66 45.86 4,98 Peak =5 ===
2 5116.00 48.12 -5.88 54.00 33.66 45.86  4.98 Average -—= -—=
3 5406.00 67.11 -6.89 74.00 34.06 46.26 5.17 Peak i) -—=
[4 5406.00 47.45% -6.55 54.00 34.06 46.26 5.17 Average === .
3@ X 5788, 00 116.13 3379 46,69 5,45 Peak T 3T
6 @x 5788.00 106,15 3379 46.6% 5. 4% Average -— -—
Remark:

The “X” represent a fundamental frequency.
Frequency from 7GHz to 40GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11a TX 5825MHz

* Test Distance : 3 m
* Temperature : 25.3 °C
* Relative Humidity :53.5 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at minimum margin was marked by the frame in the following table.

100 Lewvel (dBuvim) Date: 2004-07-26 Time: 05:16:35

FCC/CLASS B

FCC CLASS-B (AVG)

SGM

1000 1400. 1800. 2200. 2600. 3000

Trace: {Discrete) Fhegpency; (MHz)
Site : D3CHOS
Condition : FCC CLASS-B Sm HF-HORN AH-1128 HORIZONTAL
EUT ; B02.11abiz Aecess Point
Power » AC 120V §a0H=
Model : WASPS100
Memo : B02.11a TX 5825MH=

: High Gain Ornra Divectional
100 Lewvel (aBuvIm) Uate: Zuug-us-2Zo 1HIme: usi1/:31

FCC CLASS-B

FCC CLASS-B (AVG

L S T U O T S T

0 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Fhegpiency; (MHs)

Site : O3CHO&

Condition  : FCC CLASS-E Sm HF-HORN AH-1128 HORIZONTAL

EUT : BO2.11ahiz Aecess Point

Powrer D AC 120V fe0H=z

Model : WASPS100

Memo ;802112 TX 5825MH=

 High Gain Omni Directinnal

SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

120 Level {dHuvim) Date: 20U4-U7-26  Lhime: 25s0sE0

80
FCC/CLASS B

FCC CLASS-B (AVG)

40

5000 5400. 5800. 6200. 6600. 7000
Trace: (Discrete} Frequency (MHz)
Site . 03CHOG
Condition : FCC CLASS-E Sm HF-HORN AH-118 HORIZOHTAL
EUT ;802 11abiz Access Point
Power  : AC 120V /60Hz
Model  : WASPSIO0
Memo 802112 TX 5825MHz
 High Gain Omni Directional
{Over LimitAntenna Preamp Cable Ant Tahble
Freq Level Limit Line Factor Factor Loss Remark Pos FPos
MHz dBu¥/m dB dBu¥/m dB/m dB 4B [ deg
1@ 5092.00 66.64 -7.36 T4.00 33.64 45.84 4,97 Peak - -
2 5092.00 44,77 -9.23 54.00 33.64 45.84  4.97 Average sEs EEE
3 5356.00 66,83 -7.17 T74.00 33.99 46.19  5.14 Peak et .
4@ 5386.00 44.81 -9.19 54.00 33.99 46.19 5,14 Average =55 -—
38X 5822.00 103. 36 3374 46,73 5,48 Peak - -—=
6 @x 582200 493,15 3374 46,73 5. 48 Average -— -—
Remark:
The “X” represent a fundamental frequency.
Level {dBuvim) Date: 2U4-U4-26 hime: Ua:14:U7

100

FCC/CLASS B

FCC CLASS-B (AVG)

suM

0 1000 1400. 1800. 2200, 2600, 3000
Trace: {Discrete) Freguency (MHzy

Site . O3CHOA

Condition : FCC CLASS-E 3m HF-HORN 4H-118 VERTICAL

EUT ; B02.11lahiz Aecess Pomnt

Power : AC 1207 60Hz

Model ;. WASPS100

Memn . B0211a TX 5825MHz

. High Gain Ommni Directional
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. :F471907

100 Lewvel (dBuYim) Date: ZU04-U7-26 hime: U5:15:18

FCC/CLASS-B

FCC CLASS-B (A&

SBWMMMMMMMV

0 3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) Freguency (iHzy
Site . O3CHOA
Condition : FCC CLASS-E 3m HF-HORN 4H-118 VERTICAL
EUT : BOZ2.11lahiz Aecess Point
Power : AC 1207 60Hz
Madel . WASPS100
Memn . B0211a TX 5825MHz
. High Gain Ommi Divectional
120 Level {dBu'//m) Date: 2004-07-26 Time: D2:47:43
[
80
FCC/CLASS B
4 !
FCC CLASS B (AVG)
40 5000 5400. 5800. 6200. 6600, 7000
Trace: {Discrete) Frequency (MHz)
Site . O3CHO&
Comdition : FOC CLASS-B %m HF-HORN AH-11% VERTICAL
EUT : 802.11abiz hecess Point
Powsr  : AC 120V /60Hz
Model  : WaSPS1O0
Memo 502112 TX 5825MHz
. High Gain Ommi Directional
(Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Eemark Fos Fos
Mz dBuV¥ /m 4B dBu¥s/m  dBfm 4B 4B ] deg
1 @ 5078.00 67.08 -6.92 74.00 33.62 45.82  4.96 Peak -—- -—
2@ 078,00 46,21 -7.7% 54,00 33.62 45.82 4,96 Average B2 e
3 8 5396, 00 45,97 8,03 54,00 34,06 46,26 5 17 Average i) )
[4 @ 5396. 00 67.60 -6.40 74.00 54.06 46.26 5. 17 Peak e .
5 @ X 5820, 00 104.12 33.74 46,73 5.48 Average -—- -—
68X 5820.00 115,60 35.74 46,73 5.4B Peak -—- -—
Remark:

The “X” represent a fundamental frequency.
Frequency from 7GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

7.4.8 Antenna 8
Test Mode: 802.11a TX 5745MHz

* Test Distance : 3 m
* Temperature : 25.3 °C
* Relative Humidity :53.5 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
B The test that passed at minimum margin was marked by the frame in the following table.

100 Level (dBuvim) Date: 2004-07-26 Time: 23:29:11

FCC CLASS-B

FCC CLASS-B (AVG)

SUM

0 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete} Frequency (MHz)
Site : O3CHO&
Condition @ FCC CLAZE-E 3m HF-HOREN 4H-118 HORIZONTAL
EUT : B02.11ab/z Aecess Pomnt
Power + AC 120w/ é0H=
Model : WASPS100
Memo : B02.11a TE 5745MHz
: Panel &ntenna Gain:14.2dB1
00 Level {dBuVvim) Date: 2004-07-26 Time: 23:20:52

FCCCLASS B

FCC CLASS-B (AVG),
50 WWWMMMMMMWM-WW

0 3J0oo 3400, 3800, 4200. 4600, 5000
Trace: (Discrete) Frequency (MHz)

Site : O3CHOE

Condition : FCC CLASS-B 3m HF-HORN 4AH-118 HORIZONTAL

EOT : B02.11ah/z decess Point

Povrer : AC 120w e0H=z

Madel : WASP5100

Tlema : B02.11a TE 5745MH=

: Panel &ntenna Gain:14.2dB1
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Level (dBum) ‘Date: 2004-07-26 Time: 17:17:21

130

&0 FCC/CLASS B

FCC CLASS B (AVG)

30 2500 5400. 5800. 6200. 6600, 7000
Trace: (Discrete) Frequency (MHz)
Site . 03CHOG
Comdition : FOC CLASS-E %m HF-HORN AH-118 HORIZONTAL
EUT : B02.11ahiz Aecess Point
Poowrer : AC 120+ f 60H=
Model  : WASPSIOO
Memo  : 80211aTX 5745MHz
: Panel Antenna Gain:14 2dB1
{ver LimitAntenna Preamp Cable Ant Tahle
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
HHz dBu¥/m 4B dBu¥/m  dB/m 4B 4B cm deg
1 @ 5084, 00 62.54 -11.46 74.00 33.64 45.84 4. 97 Pealk i e
2@ 5084, 00 49,92 -4.08 54.00 33.64 45.84  4.97 Average =EE ]
3@ 5398, 00 63,41 -10.5%% 74.00 34.06 46.26  5.17 Peak - -—=
i@ 5398.00 49.54 -4.46 54.00 34.06 46.26 5.17 Average mz= .
58X 5742.00 106. 8% 33.86 46.64  5.42 Peak Fn i
6 @X 5742, 00 96,54 33.86 46.64 5,42 Average m=E -—=
Remark:

The “X” represent a fundamental frequency.

Level (dBuYim) Date: 2004-07-26 Time: 23:31:01

100

FCCCLASS-B

FCC CLASS-B (AVG)

SUM

0 1000 1400. 1800. 2200. 2600, 3000
Trace: {Discrete} Frequency (MHz)

Site : 03CHOA

Condition : FCC CLASS-E 3m HF-HOREN AH-118 VEETICAL

EUT : B02.11ab/z Aecess Pomnt

Ponarer : AC 120w e0H=

Model : WASPS100

Tlema : B02.11a TE 5745MH=

: Panel &ntenna Gain:14 24E1
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Lewvel (dBuvim)

100

Date: 2004-U7-26 hime: 23232150

FCC CLASS-B

FCC CLASS-B (AVG),

SUWWWWWWW

0 3000 3400. J800. 4200. 4600. 5000
Trace: {Discrete) Fiaguency (iHzy
Site : O3CHO&
Condition  : FCC CLAZE-E S5m HF-HORN AH-112 VERTICAL
EUT » B02.11lahiz Lecess Pomnt
Porarer : AT 1200 E0H=
Model ; WASPS100
Memo : B02.11a TX 5745MH=
: Panel Antenna Gain:14 2461
30 LEVE! (aBuvM) Date: 2UU4-U/-26 1ime; 171453
53
2 FCC CLASS-B
1 4N\N‘«"N-!"’/r w
L enr g titomriart]
FCC CLASS-B {AVG)
30 5000 5400, 5800. 6200. 6600, 7000
Trace: (Discrete) Frequency (MHz)
Site . 03CHO&
Condition : FOC CLASS-E Zm HF-HORN AH-118 VERTICAL
EUT : 802.11abiz Access Point
Povrer ; AC 120+ 60Hz
Model  : WaSPSI00
Memo  : 80211a TX 5745MH=
: Panel &ntenna Gain:14 2dBi
Over LimitAntenna Preamp Cable Ant  Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m dB dBuV¥/m  dB-m dB 4B cm deg
1 @ 5124.00 63.82 -10.18 74.00 33.69 45.89  4.99 Peak === -—
2 124,00 50.1% -3.8% 54.00 33.69 45.8 4. 99 Average kel -—
[3 5388. 00 50.87 -3.13 54.00 54.04 46.24 5. 16 Average -— -—
[ S388. 00 65.31 -8.6% 74.00 34.04 46.24 5. 16 Peak s B
38X 5742.00 111,67 33.86 46.64  5.42 Average R e
68X 5742.00 121. 4% 33,86 46.64 5,42 Peak e -
Remark:

The “X” represent a fundamental frequency.
Frequency from 7GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11a TX 5785MHz

* Test Distance : 3 m
* Temperature : 25.3 °C
* Relative Humidity :53.5 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at minimum margin was marked by the frame in the following table.

100 Level (dBuy'im) Date: ZU04-U7-26  hime: 235110

FCC CLASS-B

FCC CLASS-B (AVG)

SBMW

0 1000 1400. 1800, 2200. 2600, 3000

Trace: {Discrete) Fhegpiency, (MHs)
Site : O3CHO&
Condition : FCC CLAZS-B 3m HF-HORN 4H-118 HORIZONTAL
EUT : BO2.11ahiz Aecess Point
Povrer o AC 120w falH=z
Model : WASPS100
Memo ;802112 TX 5785MH=

: Panel Antenna Gain:14 2dB1
100 Lewvel (dBuy'im) Date: 2U04-U7-26  1ime: 2352524

FCC CLASS-B

FCC CLASS,B (AVGH
50 WWWWWM

0 Jooo 3400. Jaoo. 4200. 4600, 5000
Trace: {Discrete) Fhegpiency, (MHs)

Site : O3CHO&

Condition : FCC CLAZS-B Sm HF-HORN 4H-112 HORIZONTAL

EUT : BO2.11ahiz Aecess Point

Power ; &C 120w J G0H=z

Model : WASPS100

Memo ;802112 TX 5785MH=

: Panel Antenna Gamn:14 2481
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... LEvel [asuwvim)p uvale: ZUUg-us-£o0 HIMe: 14734403
130

& FCC/CLASS-B

e

FCC CLASS-B (AVG)

30 S000 5400. 5800. 6200. 6600, 7000
Trace: {Discrete) Fraquancy (1Hz)
Site : D3CHO&
Condition  : FOC CLASS-E Sm HF-HORN 4H-11% HORIZONTAL
EUT : 802.11abiz Aecess Point
Powrer ; AC 120v i 60H=
Model : WASP3100
Memo : B02.11a TX 5725MHz
: Panel Antenna Gain:14 2dBi
{ver LimitAntenna Freamp Cable int Table
Freg Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B dB w1 deg
1 @ 3102.00 63.14 -10.86 74,00 33.64 45.84 4,97 Peak -—= -
2@ 5102.00 49.15% -4.8% 54.00 33.64 45 84 4,97 Average =22 =22
3@ 542200 83,11 -10.8% 74,00 34.08 46,28 5,19 Peak SS= S8=
4@ 542200 49,12 -4.838 54,00 34.08 46.28  5.19 Average - -
5 @x 3782, 00 106,55 33.81 46,68 5,44 Peak === ===
B @X 5782. 00 96. 45 33.81 46.68  5.44 Average FaE maE
Remark:
The “X” represent a fundamental frequency.
100 Level (dBuvim) Date: 2UN4-U7-26 LIme: Z5:48:53
FCC/CLASS-B
FCC CLASS-B (AVG)
M MW
0 1000 1400. 1800. 2200, 2600, 3000
Trace: {Discrete) Frequency (MHz)
Site . D3CHD&
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT : BO2.11ahiz Aecess Point
Powrer o AC 1200 fEOH=
Madel . WASPS100
Memo . 802.11a TX 5785MHz
: Panel Antenna Gain:14 2dBi1
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Lewvel {dBulfim)

100

Date: 2004-07-26 Time: 23:49:54

FCCCLASS B

FCC CLASS-B (AVG)

SUNWMMWWMWWWW T

0 3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) Frequency {MHz)
Site . OGCHOA
Condition : FCC CLASS-B 3m HF-HORN 4H-118 VERTICAL
EOT : B02.11ah/z decess Point
Pomwrer : AC 120w fE0H=
Model  : WASPS100
Mems ¢ B02.11a TX 5785MHz
; Panel Antenna Gain:14.24B1
130 Level {dBuVim) Date: 2004-07-26 Time: 17:42:18
5
2 FCC/CLASS-B
d BWV’"’/J
R R e
FCC CLASS B (AVG)
30 5500 5400. 5800. 6200. 6600. 7000
i Frequency {(MHz)
Trace: {Discrete)
Site . 03CHO&E
Condition : FOC CLASS-B %m HF-HORW AH-11% VERTICAL
EOT : B02.11abfz Aocess Point
Ponwrer : AT 120§ B0H=
Model  : WASPS100
Memo ;802112 TX 5785MHz
: Panel Antenna Gain:14 2481
Over LimitAntenna Freamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Pos Pos
HHz dBu¥/m dB d4Bu¥/m  dB/m 4B 4B CI deg
] 5052, 00 62,72 -11,28 74,00 33,57 45,77 4. 93 Peak et ke
[ 2 5052. 00 50.21 -3.78% 54.00 33.57 45.77  ¢.93 Average — — 1
3 5356, 00 63.20 -10.80 74.00 33.99 46.1% 5. 14 Peak -—- -—
i@ 5356.00 50,15 -3.8% 54,00 33.99 46,19 5 14 Average S sas
5 @X 5780.00 119,25 33.81 46.68 5. 44 Peak iy i
6 @X 5780.00 109, 45 33.81 46.68  5.44 Average == =
Remark:

The “X” represent a fundamental frequency.
Frequency from 7GHz to 40GHz, the emission emitted by the EUT is too low to be measured.
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